

- 1.
- 2.
- 3.
- 4.
- 5.
- 6.
- 7.
- 8.
- 9.
- 10.


“ ”



Test Report


NO: TWSP24103348

2 1

Product Name		Trade Mark	/
Client\Add\Tel	/		153
Inspected Party\Add\Tel	/		99
Manufacturer\Add\Tel	/		
Product Grade	/	Inspection kind	
Sample type	/	Sample state	'
Model/Type	/	Receipt Date	2024-10-29
Samples Quantity	10	Date of inspection	2024-10-29
Production Date/Lot	/		2024-11-01
Client's Representative			
Ref. Documents	GB 14934- 2016		
Test Conclusion	GB 14934- 2016		
Note	 2024.11.01		



Tested by: 

Audited by: 

Approved by: 

TVSP24103348

2

2

1		GB/T 5750.11-2023(4.2 3,3,5,5 -)	mg/100cm ³	0.03	0.0005	
2		GB/T 5750.4-2023	mg/100cm ³		0.0050	
3		GB 14934-2016 B	/50cm ³			

